/ Assembly Istruction for / Instruction D'assemblage pour \
KING BED/ TRES GRAND LIT

CY300KHF/ CY300QKR/ CY600KHF/ CYG600QKR/ CY700KHF/ CY700QKR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your protection,

please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: Sil vous plaitlire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection et éviter les blessures, 'l vous plait retirer
les agrafes exposés utilisés pour 'emballage.

1. Nous vous recommandons d'assembler ce produit avecl'aide d'une autre personne; cela faciliterale montage, et aidera a éliminer les dommages au produit ou des
blessures lors de l'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été lache a l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. llestrecommandé de metire toutes les piéces d'assemblage sur un sol non abrasif avant l'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST/ LISTE DE MATERIEL
NO. PARTS DESC /LISTE DES PIECES CODE QTY NO. HARDWARE DESC /LISTE DE QUINCAILLERIE CODE | Q'TY
HEADBOARD LEFT LEG PCY300HBSPL/ 1 || Allenkey/Clé dallen 1
A1 - PCY600HBSPL/ 1
PIED GAUCHE TETE DE LIT POY700HBSPL 2 | «mm@® | Bolt/Boulon (@5/16"x38mm) 16
prsvE—— 3 (] Spring washer / Rondelle elastique (5/16") 16
A2 ;EEABDSSQFT{%'E%TE LLI|ETG PCyoooHBSPL | 1 4 | @ | Fiatwasher/Rondelle plates (25/16") PCY300BHW/[ 16
PCY700HBSPL ", PCYB00BHW/
5 | comm@® Bolt (J1/4"x38mm) PCY700BHW 2
KING HEADBOARD STRETCHER PCY300KHSTR/ 6 (7] Spring washer / Rondelle elastique (&1/4") 2
B o PCYB00KHSTR/ 1
TETE DE LIT KING CHASSIS POY700KHSTR 7 | @ | Flatwasher/Rondelle plates (@1/4") 2
SovaooRBaLT 8 0 Screw / Vis (38x25mm) 8
c If/lx’\ﬁEBsEB TSI'ZNS PCYGOOKBSLT/ 4 9 |E== | Wood Dowel / Goujon (&8 x 30mm) 6
PCY700KBSLT HEADBOARD & FOOTBOARD HARDWARE PACKED WITH HEADBOARD FOOTBOARD BOX
SUPPORT LEG PCY300BDSPL/ QUINCAILLERIE DANS LA TETE DE LIT ET LE BOITIER DE MARCHEPIEDS
D | PIED DE SUPPORT PCYGOOBDSPL/ | 8 :
PCY700BDSPL 10 | emmmo | Hanger bolt / boulon de suspension (@5/16"x76mm) 8
E FOOTBOARD LEG PCY300FBLEG/ 11 % Curve washer / Rondelle courbe PCY300BHW/| 8
PIED DE MARCHEPIED PCY600FBLEG/ 2 12| 0 Spring washer / Rondelle elastique(@5/16") PCY600BHW/| 8
PCY700FBLEG - PCY700BHW
13 | @ | Nut/Ecrou(@5 /16" 8
14 | &= Wrench/Clé (12mm) 1
RAILS HARDWARE PACKED WITH RAILS BOX
QUINCAILLERIE DANS LA BOITE DES RAILS
Headboard
Step 4 Téte de lit
Etape 4
Footboard . Step 2
Marchepied . Etape 2
Step 1
7 Etape 1
Step 3 L IJE,
Etape 3 . ]
P S
<
(& 2
Q 2
= COMPLETED
N ACHEVEE
b\ —‘@

/

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1



/ Assembly Istruction for / Instruction D'assemblage pour \
QUEEN BED/ GRAND LIT

CY300QHF/ CY300QKR/ CY600QHF/ CY600QKR/ CY700QHF/ CY700QKR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your protection,

please remove any exposed staples used in packing.

1.We recommend thatyou should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'il vous plaitlire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour I'emballage.

1. Nous vous recommandons d'assembler ce produitavec 'aide d'une autre personne; cela facilitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors de 'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été liche 4 l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4.l est recommandé de mettre toutes les piéces d'assemblage sur un sol non abrasif avant1'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST/ LISTE DE MATERIEL
NO. PARTS DESC /LISTE DES PIECES CODE Q'TY] NO. HARDWARE DESC /LISTE DE QUINCAILLERIE CODE | QTY
Al HEADBOARD LEFT LEG PCY300HBLEG/ 1 1 =\ | Allen key/CI¢ d'allen 1
PIED GAUCHE TETE DE LIT PCyB0oHBLES 2 | =@ | Bolt/Boulon (@5/16"x38mm) 16
3 Spring washer / Rondelle elastique (5/16" 16
HEADBOARD RIGHT LEG PCY300HBLEG 9 prng Qe (B3/167) PCY300BHW.
A2 PIED DROIT TETE DE LIT PCY600HBLEG/ 1 4 @ Flat washer / Rondelle plates (&5/16") PCYB00BHW/ 16
0 PCY700HBLEG 5 | emm@® Bolt (31/4"x38mm) PCY700BHW >
B QUEEN HEADBOARD STRETCHER | PCY300QHSTR/ 1 6 0 Spring washer / Rondelle elastique (31/4") 2
e PCYB00QHSTR/ m
TETE DE LIT QUEEN CHASSIS POY700QHSTR 7 @ Flat washer / Rondelle plates (&1/4") 2
8  |awmm( Screw / Vis (98x25mm 8
QEEN BED SLATS PCY300QBSLT/ ( - ) -
C LATTES LIT QUEEN PCYB00QBSLT/ 4 9 |E&=| Wood Dowel / Goujon en bois (8x30mm) 6
PCY700QBSLT HEADBOARD & FOOTBOARD HARDWARE PACKED WITH HEADBOARD & FOOTBOARD BOX
o | supporTLEG PCY3008DSPL/ QUINCAILLERIE DANS LA TETE DE LIT ET LE BOITIER DE MARCHEPIEDS
PIED DE SUPPORT PCYG00BDSPL/ 4 10 | emmmn | Hanger bolt / boulon de suspension (@5/16"x76mm) 8
PCY700BDSPL
11 | € | Curve washer/Rondelle courbe peY3008HWA 8
FOOTBOARD LEG PCY300FBLEG/ - - -
12 S| her / Rondelle elastique(@5/16' PCYB00BHW,
E | PIED DE MARCHEPIED PCYSOOFBLEG/ | 2 9 pring washer que( ) PCY700aHWA—
PCY700FBLEG 13 | @ | Nut/Ecrou(@5 /16") 8
14 | &=—| Wrench/Clé (12mm) 1
RAILS HARDWARE PACKED WITH RAILS BOX
Step 4 QUINCAILLERIE DANS LA BOITE DES RAILS
Etape 4
Headboard
Step 4 Téte de lit
Footboard
Marchepied

Step 2
s Etape 2

1 hStep 1

Etape 1

WA A

COMPLETED
ACHEVEE

Step 5

Etape 5

-/

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1



/ Assembly Istruction for / Instruction D'assemblage pour \

TWIN BED/ LIT JUMEAUX
CY700THEF/ CY700TFR/ CY600THF/ CY600TFR/ CY300THE/ CY300TFR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, thetefore, for your protection,
please remove any exposed staples used in packing.

1.Werecommend that you should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'il vous plait lire attentivement les instructions avant de déballer les pieces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour l'emballage.

1. Nous vous recommandons d'assembler ce produit avec I'aide d'une autre personne; cela facilitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors del'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites pieces qui peuvent avoir été lache a l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. Tl est recommandé de mettre toutes les pigces d'assemblage sur un sol non abrasif avantl'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau Jroduit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST/ LISTE DE MATERIEL
NO.| PARTS DESC /LISTE DES PIECES CODE QTY NO. HARDWARE DESC /LISTE DE QUINCAILLERIH CODE | QTY
HEADBOARD LEET LEG PCY300HBLEG/ 1 =\ | Allenkey/Cléd'allen 1
IN o - PCYsooHBLEG/ | 1 = " 1a
PIED GAUCHE TETE DE LIT PCYTO0HBLEG 2 | wmm@® | Bolt/ Boulon (35/16"x38mm) 16
3 [ Spring washer / Rondelle elastique (&5/16") pcy3ooreHw| 16
A2 |HEARBOARD RIGHT LEG PCY300HBLEG/ | 4 4 | (@ | Fiat washer / Rondelle plates (#5/16") PCY600FBHWI| 16
PIED DROIT TETE DE LIT PCYBO00HBLEG/ = PCY700FBHW
PCY700HBLEG 5 | esm@® | Bolt (21/4"x38mm) 9
TWIN HEADBOARD STRETCHER PCYS00FHSTR/ 6 0 Spring washer / Rondelle elastique (@1/4") 2
B | TETE DE LITTWINCHASSIS PoYooornSTR/ | 1 7| @ Flat washer / Rondelle plates (@1/4") 2
8 | emmg | Screw/Vis (@4x25mm) 8
C [N SEDSIATS Povaomssi | 4 9 | S | Dowel /Goujon en bois (M8x30mm) 6
PCY700FBSLT HEADBOARD & FOOTBOARD HARDWARE PACKED WITH HEADBOARD FOOTBOARD BOX
F— QUINCAILLERIE DANS LA TETE DE LIT ET LE BOITIER DE MARCHEPIEDS
D g;]JE?)P[())ERSTU;E’(SPT PCY600BDSPL/ 4 10 | emmmp | Hanger bolt / boulon de suspension (25/16"x76mm) 8
PCY700BDSPL 11 @ Curve washer / Rondelle courbe pcy3ooFBHW| 8
E FOOTBOARD LEG Eg;gggggtgg; 2 12 [] Spring washer / Rondelle elastique(@5/16") PCY800FBHW| 8
FIED DE MARCHEPIED PCY700FBLEG 13 @ Nut / Ecrou (@5 16”) PCY700FBHW 3
o 14 | &= Wrench/Clé (12mm) 1
Step4 RAILS HARDWARE PACKED WITH RAILS BOX
|Etape 4 QUINCAILLERIE DANS LA BOITE DES RAILS

Headboard
Téte de lit

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1



/ Assembly Istruction for / Instruction D'assemblage pour \
FULL BED/ LIT COMPLET
CY700FHF/ CY700TFR/ CY600FHF/ CY600TFR/ CY300FHF/ CY300TFR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your protection,

please remove any exposed staples used in packing.

1.Werecommend that youshould assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'll vous plait lire attentivement les instructions avant de déballer les pieces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour'emballage.

1. Nous vous recommandons d'assembler ce produit avec l'aide d'une autre personne; cela facilitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors de 'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été lache a l'intérieur du carton pendant le transport
3. Nous vous demandons de ne pas trop setrer les vis ou des boulons.

4. llestrecommandé de mettre toutes les piéces d'assemblage sur un sol non abrasif avant I'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST/ LISTE DE MATERIEL
NO.| PARTS DESC /LISTE DES PIECES CODE QTY NO. HARDWARE DESC /LISTE DE QUINCAILLERIH CODE | QTY
Al HEADBOARD LEFT LEG Egiggg:gtgg; 1 1 A Allen key / Clé d’allen 1
PIED GAUCHE TETE DE LIT PCY700HBLEG 2 | emm@® | Bolt/Boulon (@5/16"x38mm) 16
3 0 Spring washer / Rondelle elastique (&5/16") peyaooreHwl 16
A2 HEADBOARD BIGHT LEG PCYSOOHBLEG/| 4 4 @ Flat washer / Rondelle plates (&35/16") PCYB00FBHW/| 16
PIED DROIT TETE DE LIT PCYGOOHBLEG/ I PCY700FBHW
PCY700HBLEG 5 | esmm@® | Bolt (@1/4"x38mm) 2
FULL HEADBOARD STRETCHER PCY300FHSTR/ 6 [/} Spring washer / Rondclle clastiquc (@1/4") 2
B |TETE DE LIT FULL CHASSIS ggz‘jggizgs’ 1 7| @ Flat washer / Rondelle plates (21/4") 2
8 | «mmg | Screw/Vis (@4x25mm) 8
FULL BED SLATS PCY300FBSLT/ " I
C |LATTES LIT FULL PCYSOOFBSLT/ | 4 9 S | Dowel / Goujon en bois (@8x30mm) 6
PCY700FBSLT HEADBOARD & FOOTBOARD HARDWARE PACKED WITH HEADBOARD FOOTBOARD BOX
QUINCAILLERIE DANS LA TETE DE LIT ET LE BOITIER DE MARCHEPIEDS
SUPPORT LEG PCY300BDSPL/ -
D PCYB0OBDSPL/ | 4 10 | esmmmmo | Hanger bolt / boulon de suspension (@5/16"x76mm) 8
PIED DE SUPPORT PGY700BDSPL
11 @ Curve washer / Rondelle courbe PCY300FBHW) 8
g | FOOTBOARD LEG ggyggg;gtgg; 2 12 0 Spring washer / Rondelle elastique(@5/16") PCY600FBHW]| 8
FIED DE MARCHEPIED PGY700FBLEG 13| @ Nut/ Ecrou (@5 /167) PCY700FBHW I
Sond ] 14 | &=| Wrench/Clé (12mm) 1
Step4 RAILS HARDWARE PACKED WITH RAILS BOX
|Etape 4 QUINCAILLERIE DANS LA BOITE DES RAILS

Headboard
Téte de lit

Side Rails
Footboard 117%
Marchepied & \\

COMPLETED
\ACHEVEE

\
\

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1



/ Assembly Instruction for / Instruction D'assemblage pour \
NIGHTSTAND / TABLE DE NUIT

CY350NS/ CY650NS/ CY750NS

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your protection,
please remove any exposed staples used in packing,

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3.Please do not over tighten screws or bolts.

4. Please putall parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'il vous plait lire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour I'emballage.

1. Nous vous recommandons d'assembler ce produit avec 'aide d'une autre personne; cela facilitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors de l'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites pieces qui peuvent avoir été lache a l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. Tl estrecommandé de mettre toutes les pi¢ces d'assemblage sur un sol non abrasif avant 'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST / LISTE DE MATERIEL
NO. PARTS DESC/ LISTE DES PIECES CODE QTY| [ NO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE QTY
A |NIGHT STAND CY300NST | 1| ==4| Alenkey/Cle dallen PCY300CGHW/ |
TABLE DE NUIT ggggmg/ 2 | «mm@® | Bolt/Boulon(@5/16"x38mm) PCYB00CGHW/| 8
CASE GOODS FRONT LEGS ECY300CGLEG 3 0 Spring washer / Rondelle elasthue'('®5/16 ) PCY700CGHW 8
B |PIECES DE RECHANGE PIEDS AVANT|PCYB00CGLEG/ 2 4 | (@ | Fiatwasher/Rondelle plate(@5/16") 8
PCY700CGLEG 5 | = | Dowel/Goujon en bois (@8x30mm) 4
C |CASE GOODS BACK LEGS PCY300CGLEG
: PCY600CGLEG/ 2
(L/R)| PIECES DE DOSSIER POY700GGLEG % Remark : Please be noted that the

safety bracket set with instruction
is attached at the right first drawer.

% Remarque :Veuillez noter que le
support de sécurité avec instruction
est fixé dans le premier tiroir droit

COMPLETED
ACHEVEE

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1



-

Assembly Instruction for / Instruction D'assemblage pour

CHEST/CHIFFONNIER
CY300CH/ CY600CH/ CY700CH

~

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your protection,
please remove any exposed staples used in packing,

1.Werecommend that you should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts,

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'il vous plaitlire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour I'emballage.

1. Nous vous recommandons d'assembler ce produit avec 'aide d'une autre personne; cela faclitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors de I'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites pigces qui peuvent avoir été lache a l'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. Il estrecommandé de mettre toutes les pieces d'assemblage sur un sol non abrasif avant 'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST / LISTE DE MATERIEL
NO. PARTS DESC/ LISTE DES PIECES CODE QTY| | NO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE QTY
A |CHEFONNIER Yoo 1 L Allon kev Cle dallen PCY3000GHW/—
CY7000H 2 | emm® | Bolt/Boulon(d5/16"x38mm) poYeoocGHwW/| 8
3 0 Spring washer / Rondelle elastique(d5/16") PCY700CGHW 8
o [casesooms rrovricos  lreveneaieol 2 | o1 @i wews Rote oS s
PCY700CGLEG 5 &y | Dowel / Goujon en bois (@8x30mm) 4
PCY300ATKT/
C | CASE GOODS BACK LEGS Eggggggtgg; 2 6 Anti - Tip kit PCYB00ATKT/ | SET
(L/R)[PIECES DE DOSSIER PCY700GGLEG PCY700ATKT

% Remark : Please be noted that the
safety bracket set with instruction

is attached at the right first drawer.

% Remarque :Veuillez noter que le
support de sécurité avec instruction
est fixé dans le premier tiroir droit

COMPLETED
ACHEVEE

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1




/ Assembly Instruction for / Instruction D'assemblage pour \
MEDIA CHEST/ CHIFFONNIER MEDIAS

CY300TV/ CY600TV/ CY700TV

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your protection,
please remove any exposed staples used in packing.

1. We recommend that you should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. Please do not over tighten screws or bolts.

4. Please putall parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'il vous plait lire attentivement les instructions avant de déballer les pigces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour l'emballage.

1. Nous vous recommandons d'assembler ce produit avec 'aide d'une autre personne; cela facilitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors de I'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été lache al'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. Il est recommandé de mettre toutes les piéces d'assemblage sur un sol non abrasif avant 'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST / LISTE DE MATERIEL
NO. PARTS DESC/ LISTE DES PIECES CODE QTY NO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE QTY
CY300TV/ Allen key / '

A [VEDIA CHEST cveoorv/ | 1 1 l= Y Cle dallen PCY300CGHW/[—
CHIFFONNIER MEDIAS OY700TV 2 | emma@® | Bolt/Boulon(@5/16"x38mm) PCYB00CGHW/| 8
CASE GOODS FRONT LEGS PCY300COLEG] 3 0 Spring washer / Rondelle elastique(d5/16") PCY700CGHW 8

B |PIECES DE RECHANGE PIEDS AVANT|PCY600CGLEG/] 2 4 | @ |Fiatwasher /Rondelle plate(@5/16") 8

PCY700CGLEG 5 5 | Dowel / Goujon en bois (&8x30mm) 4
PCY300ATKT/
PCY300CGLEG/ o
(L/CR) CASE GOODS BACK LEGS RAbenss g 6 Anti - Tip kit PCY600ATKT/ | SET
PIECES DE DOSSIER POY700GOLEG PCY700ATKT

% Remark : Please be noted that the
safety bracket set with instruction
is attached at the right first drawer.

% Remarque :Veuillez noter que le
support de sécurité avec instruction
est fixé dans le premier tiroir droit

COMPLETED
ACHEVEE

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1




/ Assembly Instruction for / Instruction D'assemblage pour \
DRESSER/ COMMODE 7 TIROIS
CY300DR/ CY600DR/ CY700DR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your praotection,
please remove any exposed staples used in packing.

1. Werecommend that you should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.
3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'il vous plait lire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour l'emballage.

1. Nous vous recommandons d'assembler ce produit avec I'aide d'une autre personne; cela facilitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors de l'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été lache a I'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. ll est recommandé de mettre toutes les pieces d'assemblage sur un sol non abrasif avant l'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST / LISTE DE MATERIEL
NO. PARTS DESC/ LISTE DES PIECES CODE QTY| [ NoO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE QTY
CY300DR/ Allen key / '
A |DRESSER Cveooor! | 1 1 1= y C";df”e"” PCY300CGHW/|—
COMMODE OY7O0DR 2 | emm@ | Bolt/Boulon(@5/16"x38mm) PCYB00CGHW/| 8
3 0 Spring washer / Rondelle elastique(5/16") PCY700CGHW 8
B |CASE GOODS FRONTLEGS RSNy I 4 | () | Flat washer /Rondelle plate(@5/16") 8
PIECES DE RECHANGE PIEDS AVANT Sour BT
PCY700CGLEG 5 | S | Dowel/Goujon en bois (@8x30mm) 2
PCY300CGLEG C o PCY300ATKT/
(L?R) CASE GOODS BACK LEGS PCY600GGLEG 6 Anti - Tip kit PCYB00ATKT/ | SET
PIECES DE DOSSIER POY700CGLEG PCY700ATKT
PCY300DSPL/
D |SUPPORTLEG PCY600DSPL/ | 4
JAMBE DE SUPPORT PCY700DSPL

% Remark : Please be noted that the
safety bracket set with instruction

is attached at the right first drawer.

% Remarque :Veuillez noter que le
support de sécurité avec instruction
est fixé dans le premier tiroir droit

Foot box

COMPLETED
ACHEVEE

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1




/ Assembly Instruction for / Instruction D'assemblage pour \
MIRROR-DRESSER/ MIROIR-COMMODE 7 TIROIS

CY300MR/ CY300DR/ CY600MR/ CY600DR/ CY700MR/ CY700DR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed staple tips can cause injury, therefore, for your praotection,
please remove any exposed staples used in packing.

1. Werecommend that you should assemble this product with the assistance of another person; this will make assembly easier, and will help to eliminate damage
to the product or injury to persons during assembly.

2.Be sure to check all packing materials carefully for small parts that may have come loose inside the carton during shipment.

3. Please do not over tighten screws or bolts.

4. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble your newly purchased product correctly and efficiently.
Attention: S'il vous plait lire attentivement les instructions avant de déballer les piéces d'assemblage. Pour votre protection et éviter les blessures, s'il vous plait retirer
les agrafes exposés utilisés pour l'emballage.

1. Nous vous recommandons d'assembler ce produit avec I'aide d'une autre personne; cela facilitera le montage, et aidera a éliminer les dommages au produit ou des
blessures lors de l'assemblage.

2. Assurez-vous de vérifier soigneusement tous les matériaux d'emballage pour les petites piéces qui peuvent avoir été lache a I'intérieur du carton pendant le transport.
3. Nous vous demandons de ne pas trop serrer les vis ou des boulons.

4. ll est recommandé de mettre toutes les pieces d'assemblage sur un sol non abrasif avant l'assemblage et de suivre les étapes d'assemblage une par une pour assembler
votre nouveau produit correctement et efficacement.

PARTS LIST/ LISTE DES PIECES HARDWARE LIST / LISTE DE MATERIEL
NO. |PARTS DESC/ LISTE DES PIECES CODE Q'TY] NO. HARDWARE DESC/ LISTE DE QUINCAILLERIE CODE QTY
MIRROR CY300 MR/ 1 | == | Allenkey/Cle d'allen 1
A | MIROIR gzgggmg 1 2 | wmm® | Bolt/Boulon(@1/4"x38mm) PCY300MRHW/I™ g
3 0 Spring washer / Rondelle elastique(@1/4") Egisggmg:w/ 8
SUPPORT SLAT PCY300MRSLT Rondelle plate(@1/4"
B LATTES DE SUPPORT PCYG0OMRSLT] 2 4 @ Flat washer / plate( ) 8
PCY700MRSLT PACKED WITH MIRROR BOX / EMBALLE DANS LA BOITE DU MIROIR
CY300DR/
DRESSER
C | CoMMODE CYB00DR/ 1
CY700DR

COMPLETED
ACHEVEE

Leveler
Mise a niveau

%ﬂ

N )

MADE IN MALAYSIA/ FABRIQUE EN MALAISIE PAGE 1 OF 1





